S-DUCER

DRAWINGS
AND
SPARE PARTS




TABLE OF CONTENTS

TABLE OF CONTENTS ..ottt ettt et ettt ettt 2
SCREWDRIVER MODELS AND FORM FACTORS........cccoceiiirinieinineieeeienieeeiesieeeeseeseeaeas 4
INJINE SCIEWATIVETS .....oviiiiiiiiiicietetet ettt 4
PiStOl SCIEWATIVETS.......cuiieiieieiiietetet ettt ettt ettt s ettt sbe e 4
KIDS PL 20 = 35 = 50 .ttt ettt ettt ettt sttt sb et ebesbe e e s sae e 5
HaNA VEISION ...ttt 5
JCA VETSION ..ttt ettt b et a et sttt sttt besae e 6
Angle head screwdrivers KDS PL 6-10 ANG.........cccccoviinininininniie, 6
HANA VETSION ..ottt ettt 6
JCA VETSION ..ttt ettt ettt b et b et s a et et b et be e e 7
Angle head screwdrivers KDS PL 15 ANG........ccccooiiiiiiiic s 7
HaNd VETSION ...ttt sttt 7
JCA VETSION ..ttt ettt ettt b et b et sae st b et be e e e 8
Angle head screwdrivers KDS PL 30-45-70 ANG ......cccccoceoiviiininiiniiicincciecieeceeees 8
EXPLODED VIEW KDU-TA ...ttt sttt ettt et sttt be st naenea 9
SPARE PARTS KDU-TA: ...ttt sre sttt sa ettt ettt nenee 10
EXPLODED VIEW KDS-PLXX:..cuctitiinieirienieieitnienieieiesresteterestesee e sseseetesesseeesessesseeesessensenens 11
SPARE PARTS KIDS-PLXX: 1uttutettrteteiirienieteiesieteiteteste ettt st este et ss st ettt besae e e ssenaeneas 12
EXPLODED VIEW KDS-PLXXP: ....ocutiiiiiiiinieiiieieietetrtee ettt ettt 13
SPARE PARTS KDS-PLXXP: ..ottt ettt sttt se st 14
EXPLODED VIEW KDS-PLXXCA:....coioietiirteieintenteietetenteteiestesee ittt sesseste e sae e e ssenaenees 15
SPARE PARTS KDS-PLXXCA: ..ottt ettt ettt sttt et b st 16
EXPLODED VIEW KDS-PLXXCA/FN: ...ccoiuiiiiiininieieereeeeientetee et teeseeee e sae e ssennenens 17
SPARE PARTS KDS-PLXXCA/FN: ....oiiiiiiiintiietnereteeneteeeiesteee st sse et sae e saenaenens 18
EXPLODED VIEW KDS-MT1.5: ..ottt ettt ettt sttt bt sae e 19
SPARE PARTS KDS-MTL.5: ..ottt ettt sttt ettt 20
EXPLODED VIEW KDS-MT1.5P: ....ooiiiiiiinieiiinienieteieerenteteieseesee sttt ssee e s sae e saenaenens 21
SPARE PARTS KDS-MTL.5P: ..ottt sttt ettt 22
EXPLODED VIEW KDS-MTT.5CA: ..ottt ettt sttt ettt naeneas 23
SPARE PARTS KDS-MTT.5CA: ...ttt ettt ettt be st sae e 23
EXPLODED VIEW KDS-MT1.5CA/FN:...cctiiiiirinieinenienieteenteteesresteteeseeee e saeseeessenaenens 24
SPARE PARTS KDS-MTT.5CA/FIN: ..ottt sttt ettt 25

Vers. 250122 2



EXPLODED VIEW KDS-PL20: ...ttt sttt aesnens 26
SPARE PARTS KDS-PL20: ..ottt 27
EXPLODED VIEW KDS-PL20CA ..ottt 28
SPARE PARTS KDS-PL20CA: ..ottt sse ettt aesaen 29
EXPLODED VIEW KDS-PL20CA/EN: ..ottt ettt saeneeneas 30
SPARE PARTS KDS-PL20CA/EN: ..ottt esse st sae e saenenees 31
EXPLODED VIEW KDS-PL20ANGE: ......ooiiiiiiiiiiteieseneeeeecteetetesiere e 32
SPARE PARTS KDS-PL20ANGE:.....cotoiitrietiieteteetesteeiesieee ettt saesresse ettt snesennens 33
EXPLODED VIEW KDS-PL35:.......ooiiiiieiiieteeeieeneeeee ettt 34
SPARE PARTS KDS-PL35: ...ttt ettt s sne s 35
EXPLODED VIEW KDS-PL35CA ...ttt sttt et et saesnennen 36
SPARE PARTS KDS-PL35CA ...ttt ettt ettt et saesae 37
EXPLODED VIEW KDS-PL35CA/FN: .....ooiiiiiininieieenenteteesteeeesreseeteesseee e saeseeesaennenees 38
SPARE PARTS KDS-PL35CA/EN: ..ottt sttt sttt sttt naeneas 39
EXPLODED VIEW KDS-PL50: ..ottt sttt aesae s nnens 40
SPARE PARTS KDS-PL50: .....cciiiiiiiiiiiieice ettt s sne s 41
EXPLODED VIEW KDS-PLS50CA ...ttt st ne e sne s 42
SPARE PARTS KDS-PLS0CA: ...ttt ettt sve et st sre ettt st 43
EXPLODED VIEW KDS-PLE0CA/FN: ...ttt ettt ettt naeneas 44
SPARE PARTS KDS-PL50CA/EN: ....ootitiiierteieinteneteitetestee ettt sessesee e saeseesessesaeneas 45
EXPLODED VIEW KDS-PL30ANGE: ....ccotiiiiiiiiiieieiteteetceetestesre ettt 46
SPARE PARTS KDS-PL30ANGE:.....ccctiiitiiitiiieientecteteetcieete sttt sttt et 47
EXPLODED VIEW KDS-PLASANGE: ......ooiiiiiiiiieierteneneeteeetetetestestese st nesnesnennens 48
SPARE PARTS KDS-PLASANGE:.....ccteteiiieieieietetesteeesieet ettt sttt e e nenne s 50
EXPLODED VIEW KDS-PL70ANGE: ....cooiiiiiiiiiiiienieiteteetceeiestesreeteet et 51
SPARE PARTS KDS-PL70ANGE: ...ttt ettt 52
GUARANTEE ...ttt ettt et a e sae s st ettt neaenen 53

Vers. 250122 3



/'

KOLVER
Tie

cagy alatin

SCREWDRIVER MODELS AND FORM FACTORS

Inline screwdrivers

Models up to 15 Nm Models 20 Nm and up
Pistol screwdrivers

Pistol screwdrivers up to 15 Nm can be purchased with either bottom or top (/U) mounted
cable connector:

Vers. 250122 4



/'

KOLVER
Tie

cagy alatin

KDS PL 20-35-50

Hand version

2022 discontinued S/R style: START / REVERSE buttons are at the top of the screwdriver:

Vers. 250122 5



/'

KOLVER
Tie

cagy alatin

/CA version

Angle head screwdrivers KDS PL 6-10 ANG

Hand version

Sn.2007812

Vers. 250122 6



/'

KOLVER
The cagg e

/CA version

Angle head screwdrivers KDS PL 15 ANG
Note: KDS-PL15 also available with %4” right-angle head (12 Nm max)

Hand version

Vers. 250122 7



KOLVER
The cagg e

/CA version

Angle head screwdrivers KDS PL 30-45-70 ANG

Hook for tool balancer is optional, part number 010176

Hook for balancer

Status LED

‘ Reaction arm connection area |

2022 discontinued S/R button style:

Vers. 250122 8



/'

KOLVER

e cagy aolatie

EXPLODED VIEW KDU-1A:

Vers. 250122 9



SPARE PARTS KDU-1A:

Position

O O 3 S Ul = W IN =

W W W W W WRPNDNNDNDNDNDNDNNDN o e e el d d d pd
Ul = QO N = O O O Uik WDNMEOWOWMNOSOU = WDN MO

Vers. 250122

Description

SPACER 22MM KDU
MOTOR BOARD K-DUCER

I/O BOARD (44 PIN CONNECTOR) - KDU

SWITCHING
SCREW M4X8 ZN TX20

SIDE PLATE

SUPPORT SWITCHING PLATE KDU
FERRITE RKCF-08-A5

BOARDS SEAT

FERRITE SCREWDRIVER CONNECTOR
SCREW M3X10 ZN TX10

FILTER AR13.6 A

ANTI-UNTHREAD PLUGS

FUSE 3,15A F-520LT3.15

SCREW TSP M3X8 TX10 ZN
CONNECTOR I/O 44PIN

SCREW M3 X 5 ZN TX10
CONNECTOR M12 8 POLI FEMALE
CONNECTOR M16 10 PIN FEMALE
FLAT CABLE 4 PIN

SUPPORT MOTOR BOARD

COVER

1/0 (MICRO) BOARD

FRONT PANEL

LEFT SIDE KDU

RIGHT SIDE KDU

FLAT CABLE 8 PIN + FERRITE

FTDI DISPLAY TOUCH BOARD
DISPLAY TOUCH 5" DLC0500HZR-T-17
GROUND CABLE

WASHER M3

M3 BRUSSER NUT

SCREW M2,5X8 ZN TX10

RUBBER SUPPORT

GASKET

LABEL

CABLE 3x0,75 HO5VVF 2mt. SCHUKO

Quantity

N —m R OAODN R PR 2R R R R Em =

(S U
0/¢] (@)

— R, NN RO WOR R R R R RRRRPRONRFRRFRRE

Part Number
872522
852530
852533/B
872490
872534
872504
872505
872468
872503/A
872523
231530
800718
800719
800619
801009
872526
872444
872537
201668/HU
872539
872442
872521
852533/A
872502
872500
872501
872540
852529
852532
800090/E
800041
800056/0O
872478
800016
872524
818006/SW
800620

10



/'

KOLVER
e cagy olatioe

EXPLODED VIEW KDS-PLxx:

X

Vers. 250122 11



SPARE PARTS KDS-PLxx:

Pos.

I SNU = WM

13
14
15
16
17
18
19
20
21
22
23
24

25
26
27
28
29
30
31
32
33
34

Vers. 250122

Description
HOOK

MALE CONNECTOR M16 10 PIN

PCB FLEX - LED BOARD
SCREW ZN M3X12 TX10
LED BOARD KDS/D
SCREW ZN M3X12 TX10
LED KDS-XX/D

BOARD

SCREW M3X12 ZN TX10
REVERSE BUTTON
HOUSING ESD KDS-XX/D
MOTOR KDS-6x

MOTOR KDS-10x

MOTOR KDS-15x

SENSOR

TRANSDUCER

SCREW TSP M2X4 TX6 ZN
MOTOR SEAT

SCREW TSP M2X6 TX6 ZN
BEARING

WASHER

RING

RING

BALL 2.5MM

SPRING

REDUCTION GEARS KDS-6x
REDUCTION GEARS KDS-10x
REDUCTION GEARS KDS-15x
HOUSING ESD KDS-XX/D
ENCODER

ENCODER WIRING
LEVER SPRING

LEVER ESD

MAGNET KDS-XX/D
SCREW M2,2X6 TX6
WASHER

GROUND WIRING
SCREW M2,5X4 TX8 ZN
LABEL ESD

Q
<

e e S S N NS R e R e N L i W e S e N N S e S W e oI N O I e N e e S e S S S S S NS o S e e W i

A

WOLVER

Code
200060
201667
852537
231545
852535
231541
231553
852528
231547
231535
231551/ESD
231509/L
231509/L
231509/15L
231534
231522/E
231531
234505/TD
231527
231533
231532
200007
230020/1
219817
230021
231510/6D
231510/10D
231510/15D
231550/ESD
231528
231536
221061
231552/ESD
231540
231538
800041
231546
872487
800199/ESD

12



/'

KOLVER

e cagy aolatie

EXPLODED VIEW KDS-PLxxP:

94,3

g
@36

169.6

Vers. 250122 13



SPARE PARTS KDS-PLxxP:

Pos.

W N =

18
19
20
21
22
23

24
25
26
27
28
29
30
31
32
33

Vers. 250122

Description

HOUSING KDS-XX/P-ESD
PICOBLADE

MOTOR KDS-6x

MOTOR KDS-10x

MOTOR KDS-15x

HOOK

CONNECTOR COVER KDS-XX/P-ESD
WHITE LED BOARD KDSXX/P
ENCODER

ENCODER WIRING (KDS-PLxxP)
REVERSE SWITCH + LED KDS-PLxxP
SENSOR

HOUSING KDS-XX/P-ESD
SCREW ZN M3X10 TX10

SCREW M3X12 TESTA ZN TX10
WASHER M3

GROUND WIRING KDS-P
GROUND WIRING KDS-PU
SCREW M2,5X6 TX8 ZN TX8
MALE CONNECTOR M16 10 PIN KDS-PLxxI?
MALE CONNECTOR M16 10 PIN KDS-PLxxPU
BOARD KDS-P

MAGNET

SPRING LEVER

LEVER KDS-XX/P-ESD
TRANSDUCER

REDUCTION GEARS KDS-6x
REDUCTION GEARS KDS-10x
REDUCTION GEARS KDS-15x
SCREW TSP M2X4 TX6 ZN

RING

RING

SPRING

MOTOR SEAT KDS-PLxxP
SCREW TSP M2X8 TX6 ZN
BEARING

WASHER

BALL 2.5MM

SCREW TSP M3X5 TX10 ZN
LABEL ESD

Q
<

RN NG Y G VW J G W GV GG GGV G VR G W NG T N TN WS G G W G R G NO

A

WOLVER

Code
231560/ESD
231557
231509/L
231509/L
231509/15L
200060
231562/ESD
852538
231528
231536/L
231535/P
231534
231561/ESD
231539
231547
800041
231546/P
231546/PU
872487
201667/P
201667/PU
852528/P
231540/P
221061
231563/ESD
231522/E
231510/6D
231510/10D
231510/15D
231531
200007
230020/1
230021
234505/TP
231554
231533
231532
219817
801003
800199/ESD

14



/'

KOLVER
Tie

cagy alatin

EXPLODED VIEW KDS-PLxxCA:

241

@13
@
©
DM é!

$39.80

0,03
D367 (;0.05)

Vers. 250122 15



SPARE PARTS KDS-PLxxCA:

Pos.

O© 0 3 & Ul = W N =

S G G T U
N O Uk WN RO

18
19

20
21
22
23
24
25
26
27
28

Vers. 250122

Description

SCREW M2,5X8 TX8 ZN
BOARD SUPPORT

SCREW M3X5

WASHER

MALE CONNECTOR M16 10 PIN
SCREW M3X12 ZN TX10
BOARD

ENCODER WIRING

ENCODER

TEMPERATURE SENSOR
M2X4MM TX6

SPRING

RING

RING

WASHER

BEARING

MOTOR KDS-6x

MOTOR KDS-10x

MOTOR KDS-15x
TRANSDUCER

REDUCTION GEAR KDS-PL6X
REDUCTION GEAR KDS-PL10X
REDUCTION GEAR KDS-PL15X
BALL 2,5 MM

COVER KDS-XXCA

SCREW M3X5 TX10
ALUMINIUM BODY KDS-XXCA
LED RING KDS-XXCA

PCB FLEX LED

ALUMINIUM BODY (BOARD SUPPORT)

SCREW M2X6MM TX6
MOTOR SEAT

Q
<

R R R R R ) Ul R R R R NRNR R

_ 00 R R R O

Code

872478
231523
872444
800041
201667
231547
852528
231536
231528
231534
231531
230021
230020/1
200007
231532
231533
231509/L
231509/L
231509/15L
231522/E
231510/6D
231510/10D
231510/15D
219817
231526
801003
231525
231537
852531
231524
231527
234505

16

A

WOLVER



/'

KOLVER
Tie

cagy alatin

EXPLODED VIEW KDS-PLxxCA/FN:

©39.80 D16
[ ] L3 L ] L]
@ c]
o
o g
5 S 3
§ =
(o}
T
S
e & ® Piano di fissaggic
Fixing surface
0 /_ng_
jig] @40 h7 -0,03
o™~
I | L[] 1
Flol o | IC 40
ol ="
H R 27
SEl s
= Corsa/Stroke 25mm
- i 1 $22 Forza/Axial load SON
NZK]
=} 03/8”
wy
Fissaggio consigliate/
Recomended fixing A o

2 x 15O 4762 M5 screw

Vers. 250122 17



SPARE PARTS KDS-PLxxCA/FN:

Pos.

O© 00 3 & U b= WO N =

O T g Y
N O Uk W N RO

18
19

20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

Description

SCREW M2,5X8 TX8 ZN
BOARD SUPPORT

SCREW MB3X5

WASHER

MALE CONNECTOR M16 10 PIN
SCREW M3X12 ZN TX10
BOARD

ENCODER WIRING

ENCODER

TEMPERATURE SENSOR
M2X4MM TX6

SPRING

RING

RING

WASHER

BEARING

MOTOR KDS-6x

MOTOR KDS-10x

MOTOR KDS-15x
TRANSDUCER

REDUCTION GEAR KDS-PL6X
REDUCTION GEAR KDS-PL10X
REDUCTION GEAR KDS-PL15X
BALL 2,5 MM

COVER KDS-XXCA

SCREW M3X5 TX10
ALUMINIUM BODY KDS-XXCA
LED RING KDS-XXCA

PCB FLEX LED

ALUMINIUM BODY (BOARD SUPPORT)

SCREW M2X6MM TX6

MOTOR SEAT

SUPPORT PLUTO 10FN

SCREW M4 x 5

GUIDE

SCREW M3 X 8

SLIDING BEARING
TELESCOPIC SPINDLE 1/4" - 3/8"

Vers. 250122

Q
<

el el e e e O 1 I S S T SR S NS B - N NS B TS ST SN

_ =N R =R =00 = = = O R

Code
872478
231523
872444
800041
201667
231547
852528
231536
231528
231534
231531
230021
230020/1
200007
231532
231533
231509/L
231509/L
231509/15L
231522/E
231510/6D
231510/10D
231510/15D
219817
231526
801003
231525
231537
852531
231524
231527
234505
234547
231502
234548
240005/ZN
800317-1
800320

18

A

OLVER

e casy aslatin



EXPLODED VIEW KDS-MT1.5:

Vers. 250122

/'

KOLVER
The cary sl

58

22,5

Y1) ([ (I
230 ) (LU

459

@36

19



SPARE PARTS KDS-MT1.5:

Pos.

O© ® I & Ul = W N =

W W W N DNDNDNMNMDNDNDNDNDNDN = e e e e el d el e
N = O © 03 O Ul v W IN = O W OWMNOS U bk Wb RO

Vers. 250122

Description

HOOK

MALE CONNECTOR M16 10 PIN
PCB FLEX - LED BOARD
SCREW ZN M3X12 TX10
LED BOARD KDS/D
SCREW ZN M3X12 TX10
LED KDS-XX/D

BOARD

SCREW M3X12 ZN TX10
REVERSE BUTTON KDS
HOUSING ESD KDS-XX/D
MOTOR KDS-MT1.5
SENSOR

TRANSDUCER
REDUCTION GEARS KDS-MT1.5
SCREW TSP M2X4 TX6 ZN
MOTOR SEAT

BEARING

RING

RING

SPRING

BALL 2 MM

HOUSING ESD KDS-XX/D
ENCODER

LEVER SPRING

LEVER ESD

MAGNET KDS-XX/D
ENCODER WIRING
SCREW 2,2X6 TX6
ENCODER WIRING
SCREW M2,5X4 TX8
WASHER

LABEL ESD

Q
<

UV NG YO VG VG U U G G G G UGV G G G G S O @ W G VGV U O NG T ) W G W R Y

A

WOLVER

Code
200060
201667
852537
231545
852535
231541
231553
852528
231547
231535
231551/ESD
231509/2LF
231534
210050/TE
250040/TMT
231531
234504/TD
231533
230020/1
200007
200009
200011
231550/ESD
231528
221061
231552/ESD
231540
231536
231538
231546
872487
800041
800199/ESD

20



EXPLODED VIEW KDS-MT1.5P:

50

169.6

205,2

Vers. 250122

172

149.5

120,5

94,3

/'

KOLVER

e cagy aolatie

i-“:!]Z!

D36

44,5

21



SPARE PARTS KDS-MT1.5P:

Pos.

O© 0 3 S Ul = W N

S G G Uy
Ul WN RO

17
18

19
20
21
22
23
24
25
26
27
28
29
30
31

Vers. 250122

Description

HOUSING KDS-XX/P-ESD

BALL 2 MM

PICOBLADE

MOTOR KDS-MT1.5

HOOK

CONNECTOR COVER KDS-XX/P-ESD
WHITE LED BOARD KDSXX/P
ENCODER

ENCODER WIRING (KDS-PLxxP)
REVERSE SWITCH + LED KDS-PLxxP
SENSOR

HOUSING KDS-XX/P-ESD

SCREW ZN M3X10 TX10

SCREW M3X12 TESTA ZN TX10
WASHER M3

GROUND WIRING KDS-P

GROUND WIRING KDS-PU

SCREW M2,5X6 TX8 ZN TX8

MALE CONNECTOR M16 10 PIN KDS-PLxxP
MALE CONNECTOR M16 10 PIN KDS-PLxxPU
BOARD KDS-P

MAGNET

TRANSDUCER

SPRING LEVER

LEVER KDS-XX/P-ESD

REDUCTION GEARS KDS-MT1.5
RING

RING

SPRING

MOTOR SEAT KDS-MT1.5

SCREW TSP M2X8 TX6 ZN

BEARING

SCREW M3X5 TX10 ZN

LABEL ESD

PN RP©OR PR RR R RRRRRRRRRRQOQNNRRRRRRRRRNN RS
-
<

A

WOLVER

Code
231560/ESD
200011
231557
231509/2LF
200060
231562/ESD
852538
231528
231536/L
231535/P
231534
231561/ESD
231539
231547
800041
231546/P
231546/PU
872487
201667/P
201667/PU
852528/P
231540/P
210050/TE
221061
231563/ESD
250040/TMT
200007
230020/1
230021
234505/TPM
231554
231533
801003
800199/ESD

22



EXPLODED VIEW KDS-MT1.5CA:

SPARE PARTS KDS-MT1.5CA:

Pos.

O 00 3 O Ul i W N =

N NDNDNDNDNDN P e e el d pd pd
DU R WIN= OOV OWNS U R WDN RO

Vers. 250122

Description

MOTOR SEAT

SCREW TSP M2X6 TX6 ZN

RING

RING

SPRING

BEARING

BALL 2 MM
REDUCTION GEARS KDS-MT1.5
TRANSDUCER

MOTOR KDS-MT1.5

ENCODER

ENCODER WIRING

BOARD

MALE CONNECTOR M16 10 PIN
PCB FLEX LED

LED RING KDS-XXCA

BOARD SUPPORT

SCREW M2,5X8 TX8 ZN

SENSOR

WASHER

SCREW M3X10 ZN TX10

SCREW M3X5 TX10 ZN
ALUMINIUM BODY

SCREW M3X5 TX10 ZN
ALUMINIUM BODY (BOARD SUPPORT)
CAP

LABEL

= O O NN R R R e e e e e e e e e e 00

Code
234505/TCAMT
231527
200007
230020/1
230021
231533
200011
250040/TMT
210050/TE
231509/2LF
231528
231536
852528
201667
852531
231537
231523
872478
231534
800041
231530
801003
231525/MT
801003
231524/MT
231526
800199

23



/'

KOLVER
e cagy aulative

EXPLODED VIEW KDS-MT1.5CA/FN:

315.90

206,50

0

© 40 h7 -0,03

7,40 92

— 34

@ -
® | 2 g
® SR ! 3|
° n /
Piano f'SSGggiO/Corscl 25mm 25N
Fixing surface Stroke 15mm 25N

39,80

18
0

D13

M1

Vers. 250122 24



SPARE PARTS KDS-MT1.5CA/FN:

Pos.

O© 0 3 N U1 = W N =

W WNNNRNNNNRNNNRMBRS@BR 2 2 = [ §=
m S © X ANUI R WNR S ©®IU R QBNRO

Vers. 250122

Description

MOTOR SEAT

SCREW TSP M2X6 TX6 ZN
RING

RING

SPRING

BEARING

BALL 2 MM
REDUCTION GEARS KDS-MT1.5
TRANSDUCER

MOTOR KDS-MT1.5
ENCODER

ENCODER WIRING
BOARD

MALE CONNECTOR M16 10 PIN
PCB FLEX LED

LED RING KDS-XXCA
BOARD SUPPORT
SCREW M2,5X8 TX8 ZN
SENSOR

WASHER

SCREW M3X10 ZN TX10
SCREW M3X5 TX10 ZN
ALUMINIUM BODY
SCREW M3X5 TX10 ZN
ALUMINIUM BODY

CAP

COMPENSATOR 1/4"-1/4"
PERMAGLIDE

SCREW M3X6
TELESCOPIC DRIVE BUSH
SUPPORT PLATE

Q
<

R R O\ R R R R R, ONNRABRRRRRRRRR R [ [ [ 9 91 4|00 -

A

KOLVER

Fle cagy aolatiin

Code
234505/TCAMT
231527
200007
230020/1
230021
231533
200011
250040/TMT
210050/TE
231509/2LF
231528
231536
852528
201667
852531
231537
231523
872478
231534
800041
231530
801003
231525/MT
801003
231524/MT
231526
800322
800334
231504/ZN
250010
234547

25



/'

KOLVER

e cagy aolatie

EXPLODED VIEW KDS-PL20:

Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style

name hraLe:

Zeljko B. 26/06/2023

Zeljko B. 04/07/2023 KDS-PL20
Kolver S.R.L. = 135020 Y

@35

2 <
fixing holes 4 x M4 ¥ 8
ad D @ |O
- a D®
g Gl
a D ® |O)
[
el D [Nl I SONENENY
QOO | 2
] a D@ :m ST
L0 0 0 ©
a p |eo| oo
T

Vers. 250122 26



SPARE PARTS KDS-PL20:

A

WOLVER

Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style

Pos.

O© O 3 & Ul = W N =

W W W W W N DNDNDNMDNDNNDNDNDNDN P e e e e d pd pd
m O N = O W O g Ul b WON = O W W SN Ul = W iN = O

Vers. 250122

Description
RING 17mm

TRANSDUCER BEARING KDS PL20

SCREW 8.8 M4X16
TRANSDUCER KDS PL20
JOINT SHAFT KDS PL20

MOTOR+REDUCTION GEARS KDS PL20

ENCODER CLAMP
SCREW M1.6X6
ENCODER
ENCODER WIRING
SENSOR

BOARD

WASHER

MALE CONNECTOR M16 10 PIN

BOARD SUPPORT BODY
SCREW M3X6 TX10
SCREW M2X4

LED GUIDE KDS

RIGHT HOUSING
MAGNET

LEVER SPRING

LEVER

SCREW M3X10

BOARD SUPPORT
SCREW M3X5

SCREW M2,5X8 TX8
SCREW M4X12

BODY (REDUCTION GEARS)
BUSH

PCB FLEX GUIDE
REVERSE/START

LEFT HOUSING

SCREW M3X10

HOOK

Qty

SHHNHHHHQJHHHHA;NH

el e e S SN S N S R e N N N T S S )

Code
234920
234922
240020
234903/E
234904
231612/20M
234530/S
872473
231528/3
231536
231534
852528
800041
201667
234902
801002
801004
231553
234930/DX
231540
221061
234930-LV
231530
231523
872444
872478
231507
234900
234924
852531/L
231535
234930/SX
231539
200060

27



EXPLODED VIEW KDS-PL20CA:

/'

KOLVER

e cagy aolatie

Fixing holes @ 4xM4 T 8

<\
\\\
® O
=
al @
® O
[+0] (]
~ ~
S 3
297.4
277
20
55 ® O
™
3 ° I
® O
11 6,90
13.3 Fixing area

Vers. 250122

28



SPARE PARTS KDS-PL20CA:

Pos.

O© O 0 & G = W N =

N N N N N N NN = e e o d pd pd el
N O U = WO DN = © © 0N S U W NN = o

Vers. 250122

Description
RING 17mm

TRANSDUCER BEARING KDS PL20

SCREW 8.8 M4X16
TRANSDUCER KDS PL20
JOINT SHAFT KDS PL20

MOTOR+REDUCTION GEARS KDS PL20

ENCODER CLAMP
SCREW M2X4

SCREW M1.6X6

ENCODER

ENCODER WIRING

SENSOR

BOARD

SCREW M3X10

WASHER

MALE CONNECTOR M16 10 PIN
BOARD SUPPORT

SCREW M3X5

SCREW M2,5X8 TX8

SCREW M4X12

BODY (REDUCTION GEARS)
SCREW M3X6 TX10

BUSH KDS PL20

PCB FLEX LED KDS PL20
BOARD SUPPORT BODY
LED GUIDE KDS-XX/D
BODY

RN R R R NN R R R RN R R R R RN P
-
<

—_
(a)

Y N S N G Y

A

WOLVER

Code
234920
234922
240020
234903/E
234904
231612/20M
234530/S
801004
872473
231528/3
231536
231534
852528
231530
801005
201667
231523
872444
872478
231507
234900
801002
234924
852531/L
234902
231553
234910

29



/'

KOLVER

e cagy aulative

EXPLODED VIEW KDS-PL20CA/FN:

383,2
-Piano di fissaggio
-Fixing surface
| ]
?3 | I ® o
8
@ ® O = x
= e 3 N
[ @
T— | |
A
& 2 5 2 2
B S o il S
93,3 6, 277
87.3

T [ ®

-Corsa 25mm
-Sfroke 25mm

Vers. 250122 30



SPARE PARTS KDS-PL20CA/FN:

Pos.

O© ® 3 & U = W N =

W W W W N N N DNDNDNDNDNDNDN o e e e pd el pd el
W N = © O 0 N9 U = W IN = O O 0o 3 & UGl = W N =R O

Vers. 250122

Description
RING 17mm

TRANSDUCER BEARING KDS PL20

SCREW 8.8 M4X16
TRANSDUCER KDS PL20
JOINT SHAFT KDS PL20

MOTOR+REDUCTION GEARS KDS PL20

ENCODER CLAMP
SCREW M2X4

SCREW M1.6X6

ENCODER

ENCODER WIRING

SENSOR

BOARD

SCREW M3X10

WASHER

MALE CONNECTOR M16 10 PIN
BOARD SUPPORT

SCREW M3X5

SCREW M2,5X8 TX8
COMPENSATOR 3/8"

1301-C SPINE 3/8"
PERMAGLIDE

SCREW M4X12

TELESCOPIC GUIDE

SCREW M4X8

CLAMP

BODY (REDUCTION GEARS)
SCREW M3X6 TX

BUSH KDS PL20

PCB FLEX LED KDS PL20
BOARD SUPPORT BODY
LED GUIDE KDS-XX/D
BODY (BOARD)

R R R R, R, R R, NP R R NRNR 2R R ONR R RRRN R
et
<

—_

0

Ot N S S iy

A

WOLVER

Code
234920
234922
240020
234903/E
234904
231612/20M
234530/S
801004
872473
231528/3
231536
231534
852528
231530
801005
201667
231523
872444
872478
800321
FE-1301C
800317/1
231507
800302/20
231505
234510/20/3
234900
801002
234924
852531/L
234902
231553
234910

31



KOLVER
7o sagy mlatioe

EXPLODED VIEW KDS-PL20ANG

20/04/2021

KDS-PL20-ANG
- 135020/ANG

04/07/2023

Kolver S.R.L.

A3

295

149.3

165

127.3

20/04/2021

Zeljke B.
Zelko B

041072033 .. KDS-PLUTO20ANG

e
A3

135020

Kolver S.R.L.

32

Vers. 250122



SPARE PARTS KDS-PL20ANG:

Pos.

O© & I & Ul b= W N =

W W W W W W NN NDNDNDNDNDNDNDN = e e e e pd el pd
Ul b= W N = © O 0 N0 Ul = W N = O O 03 O U = W i = O

Vers. 250122

Description
RING 17mm

TRANSDUCER BEARING KDS PL20

SCREW 8.8 M4X16
TRANSDUCER KDS PL20
JOINT SHAFT KDS PL20

MOTOR+REDUCTION GEARS KDS PL20

ENCODER CLAMP
SCREW M2X4

SCREW M1.6X6

ENCODER

ENCODER WIRING

SENSOR

BOARD

SCREW M3X10

WASHER

MALE CONNECTOR M16 10 PIN
BOARD SUPPORT

SCREW M3X5

SCREW M2,5X8 TX8

ANG HD12

RINIG SUPPORT

SCREW M4X12

BODY (REDUCTION GEARS)
SCREW M3X6 TX

BUSH KDS PL20

PCB FLEX LED KDS PL20
BODY (BOARD)

LEVER SPRING

LEVER

MAGNET

SCREW M3X10 TX10

LEFT ANG HOUSING
RIGHT ANG HOUSING
REVERSE

LED GUIDE

Qty

R R R R, N R R R NNR R R R NN R R R R RSN R

—_
(a)

[ N W e )W NG YO VS o U G U G Y

A

WOLVER

Code
234920
234922
240020
234903/E
234904
231609/20
234530/S
801004
872473
231528/3
231536
231534
852528
231530
800041
201667
231523
872444
872478
010147
010173
231507
234900
801002
234924
852531/L
234902
221061
234930-LV
231540
231539
234930/ANG/SX
234930/ANG/DX
231535
231553

33



/'

KOLVER

EXPLODED VIEW KDS-PL35:
Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style
;;:Ijko B. N 20/0:; 2021
. Zelko B. 04/07/2023 KDS—PLSS

Kolver S.R.L. - 135035

363

148 165
st “IB22322q0 =1
TSN
q D @||@
] Soooaod & ]
| @o| S22
b5 fixirlg&\g\es
B —— n
3 | b of @ 00000DD i %7
a D ®e OQQQOOO © ©
X o
G i
I I Lo
RIS
q D @ e ¥ 8
- (T
) ®o| | reee
@6:’/

Vers. 250122 34



SPARE PARTS KDS-PL35:

A

WOLVER

Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style

Pos.

© 00 0 & Ul = W N =

W W W W W W NDNDNDNDNDNDNDNDNDN P e e e d el pd pd
Ul = W N = O O 0N Ul v W N = O WO O NS UL i W IN = O

Vers. 250122

Description

RING 17mm
TRANSDUCER BEARING
SCREW M5X16
TRANSDUCER

JOINT SHAFT KDS PL35
MOTOR+REDUCTION GEARS
ENCODER CLAMP
SCREW M2X4

SCREW M1.6X6
ENCODER

ENCODER WIRING
SENSOR

BOARD

SCREW M3X10

WASHER

MALE CONNECTOR M16 10 PIN
BOARD SUPPORT
SCREW M3X5

SCREW M2.5X8 TX8
SCREW 5X10

BODY (REDUCTION GEARS)
SCREW M3X6 TX10
JOINT

PCB FLEX GUIDE

BUSH

BODY (BOARD)

RIGHT HOUSING
LEVER

MAGNET

LEVER SPRING

SCREW M3X10 TX10
LEFT HOUSING

HOOK

REVERSE/START

LED GUIDE

R R R R R R, NNR R R R, NNR =R R RN R
=
<

—_
=

O S N e N T =

Code
234920
231533
234588
234907/E
234908
231612/30M
234530/S
801004
872473
231528/3
231536
231534
852528
231530
800041
201667
231523
872444
872478
231503
234905
801002
234906
852531/L
234924
234902
234930/DX
234930-LV
231540
221061
231539
234930/SX
200060
231535
231553

35



/'

KOLVER

e cagy aolatie

EXPLODED VIEW KDS-PL35CA:

D43

P57
¢ 48

295

147

® O
55 NS
11

15,6

P3
I

@
@

Vers. 250122

36



A

WOLVER

SPARE PARTS KDS-PL35CA:

Pos. Description Oty Code

1 RING 17mm 1 234921

2 TRANSDUCER BEARING KDS 2 231533

3 SCREW 8.8 M4X16 4 234588

4 TRANSDUCER KDS PL35 1 234907/E
5 JOINT SHAFT KDS PL35 1 234908

6 MOTOR+REDUCTION GEARS KDS PL35 1 231612/30M
7 ENCODER CLAMP 1 234530/S
8 SCREW M2X4 2 801004

9 SCREW M1_6X6 2 872473
10 ENCODER 1 231528/3
11 ENCODER WIRING 1 231536
12 SENSOR 1 231534
13 BOARD 1 852528
14 SCREW M3X10 2 231530
15 WASHER 1 800041
16 MALE CONNECTOR M16 10 PIN 1 201667
17 SUPPORT BOARD 1 231523
18 SCREW M3X5 1 872444
19 SCREW M2,5X8 TX8 2 872478
20 SCREW M5X10 4 231503
21 BODY (REDUCTION GEARS) 1 234905
22 SCREW M3X6 TX10 14 801002
23 JONCTION 1 234906
24 PCB FLEX LED 1 852531/L
25 BUSH 1 234924
26 BOARD SUPPORT BODY 1 234902
27 LED GUIDE 4 231553
28 BODY 1 234910

Vers. 250122 37



/'

KOLVER

e cagy aolatie

EXPLODED VIEW KDS-PL35CA/FN:

408.75 ) ~ -Fori fissaggio
9| -Fixing holes
-Piano di fissaggio B
-Fixing surface x
= (ol
D3 T ®|0
" —
3| — Q| @
0 L]
| [Slfe
11 —
NI ) - ~ @© )
ol S ~ v < <
G B S © S S
99.85
56 7 295
n ® 9
L ® @

L ® o
1 lese

-Corsa 25mm 50N
-Stroke 25mm 50N

Vers. 250122 38



SPARE PARTS KDS-PL35CA/FN:

Pos.

O© 00 I & Ul b= W N =

W W W W W N N DNDNDNDNDNDNDNDN = om e e e pd pd pd pd
=W N =R O O 00NN Ul W= O O NS U R W DN RO

Description

RING 20mm

TRANSDUCER BEARING KDS
SCREW M5X16
TRANSDUCER PL35

JOINT SHAFT KDS PL35

MOTOR+REDUCTION GEARS KDS PL35

ENCODER CLAMP
SCREW M2X4

SCREW M1_6X6

ENCODER

ENCODER WIRING

SENSOR

BOARD

SCREW M3X10

WASHER

MALE CONNECTOR M16 10 PIN
SUPPORT BOARD

SCREW M3X5

SCREW M2,5X8 TX8
COMPENSATOR 3/8”

1301-C SPINE 3/8"
PERMAGLIDE

SCREW M4X8

TELESCOPI BUSH GUIDE
SCREW M5X10

CLAMP

BODY (REDUCTION GEARS)
SCREW M3X6 TX10
JONCTION

BUSH

PCB FLEX LED

BOARD SUPPORT BODY
LED GUIDE

BODY

Vers. 250122

R = 0 R, NP R R, NR 2R R NR R R R NN R R R R RN RS
-
<

—
N

N N = W=

A

WOLVER

Code
234921
231533
234588
234907/E
234908
231612/30M
234530/S
801004
872473
231528/3
231536
231534
852528
231530
800041
201667
231523
872444
872478
800321
FE-1301C
800317/1
231505
800302/20
231503
234510/30/3
234905
801002
234906
234924
852531/L
234902
231553
234910

39



EXPLODED VIEW KDS-PL50:

/'

KOLVER

e cagy aolatie

Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style

363

e
Zelko B.
Zeljko B.

Kolver S.R.L.

148

o~
o

207 a

=

@ 57
fa

d

P [
20/04/2021
04/07/2023

E: d

d

52

ec| BSSZSSH D—Cm_ﬁz
OO ETE ﬁ§§
ROJJDOY | &
®@o RODIDSY
I —)
@ 2o o\ L
&N ©
DONC O ¥
ool [R22C22
@ 0,
® o
.S ~
® O OO
ROSY| | » ! R
oo 522410 (

Vers. 250122

52

KDS-PLS0
135050

fixing holes

40



SPARE PARTS KDS-PL50:

A

WOLVER

Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style

Pos.

© 00 0 & Ul = W N =

W W W W W W NDNDNDNDNDNDNDNDNDN P e e e d el pd pd
Ul = W N = O O 0N Ul v W N = O WO O NS UL i W IN = O

Vers. 250122

Description

RING 20mm
TRANSDUCER BEARING
SCREW M5X16
TRANSDUCER

JOINT SHAFT KDS PL50
MOTOR+REDUCTION GEARS
ENCODER CLAMP
SCREW M2X4

SCREW M1.6X6
ENCODER

ENCODER WIRING
SENSOR

BOARD

SCREW M3X10

WASHER

MALE CONNECTOR M16 10 PIN
BOARD SUPPORT
SCREW M3X5

SCREW M2.5X8 TX8
SCREW 5X10

BODY (REDUCTION GEARS)
SCREW M3X6 TX10
JOINT

BUSH

PCB FLEX LED

BODY (BOARD)

LEVER

MAGNET

LEVER SPRING

SCREW M3X10 TX10
LEFT HOUSING

HOOK

REVERSE/START

RIGHT HOUSING

LED GUIDE

R R R R R R, NNR R R R, NNR =R R RN R
=
<

—_
=

O = T Y~ S S S S I S G

Code
234921
231533
234588
234907/E
234909
231612/50M
234530/S
801004
872473
231528/3
231536
231534
852528
231530
800041
201667
231523
872444
872478
231503
234905
801002
234906
234924
852531/L
234902
234930-LV
231540
221061
231539
234930/SX
200060
231535
234930/DX
231553

41



/'

KOLVER
7

o cagy mlatir

EXPLODED VIEW KDS-PL50CA:

322.4
131 17 147
4XM5
4
®|o
- ~0
9| Q] |® s
al ®|o
o
15,5I 6.9
20,5
M~ Q 3]
v ~ ~
S pS s

Vers. 250122 42



SPARE PARTS KDS-PL50CA:

Pos.

© 0 J & G = W N -

N N N N N N N NN RO o o b e e pd
® I N U R WN R O VW KN U kR WN RO

Vers. 250122

Description
RING

BEARING

SCREW M5X16
TRANSDUCER PL35-PL50
JOINT SHAFT KDS PL50

MOTOR+REDUCTION GEARS KDS PL50

ENCODER CLAMP
SCREW M2X4

SCREW M1_6X6 ENCODER
ENCODER

ENCODER WIRES

SENSOR

BOARD

SCREW M3X10

WASHER

MALE CONNECTOR M16 10 PIN
SUPPORT BOARD

SCREW M3X5

SCREW M2,5X8 TX8

SCREW M5X10

BODY (REDUCTION GEARS)
SCREW M3X6 TX10
JONCTION

BUSH

PCB FLEX LED

BOARD SUPPORT BODY
LED GUIDE

BODY

=R N R R R, NN R R R R, NN R R s R RN P
=
<

—_
N

Y G N G S G Y

A

KOLVER

Fle cagy aolatiin

Code
234921

231533
234588
234907/E
234909
231612/50M
234530/S
801004
872473
231528/3
231536
231534
852528
231530
801005
201667
231523
872444
872478
231503
234905
801002
234906
234924
852531/L
234902
231553
234910

43



/'

KOLVER

e cagy aolatie

EXPLODED VIEW KDS-PL50CA/FN:

419.9

-Piano di fissaggio

-Fixing surface
@4 | Tl N o
~0
o @ O 9
o ~O
~| — o~
- i © s
=] @ o
| [ /
3 bl 3 2 2
S B s B S
108 10, 295
102
52
42,5
15,5 [T )
| @ O
o I
5
1 @ O
-Corsa 25mm e
-Stroke 25mm

Vers. 250122 44



SPARE PARTS KDS-PL50CA/FN:

Pos.

O© 00 3 & Ul = W N -

W W W W W NN N NN DNDNDNDNNDNDDN = e e el el el d d
=W DN = O O 0 NS Gk WDN = O O NS UL WN RO

Description

RING

BEARING

SCREW Mb5X16
TRANSDUCER PL35-PL50
JOINT SHAFT KDS PL50

MOTOR+REDUCTION GEARS KDS PL50

ENCODER CLAMP
SCREW M2X4

SCREW M1_6X6 ENCODER
ENCODER

ENCODER WIRES

SENSOR

BOARD

SCREW M3X10

WASHER

MALE CONNECTOR M16 10 PIN
SUPPORT BOARD

SCREW M3X5

SCREW M2,5X8 TX8
COMPENSATOR 1/2"

SPINE 1/2"

PERMAGLIDE

SCREW M4X8

TELESCOPIC GUIDE PLUTO50CA
SCREW VITE M5X10

CLAMP

BODY (REDUCTION GEARS)
SCREW M3X6 TX10

JONCTION

BUSH

PCB FLEX LED

BOARD SUPPORT BODY

LED GUIDE

BODY

Vers. 250122

B R RN R R R NR R R, NN R R R R NNR SRR RN RN
-
<

—_
NS

Y QS W U G W

A

WOLVER

Code
234921
231533
234588
234907/E
234909
231612/50M
234530/S
801004
872473
231528/3
231536
231534
852528
231530
801005
201667
231523
872444
872478
800319
FE-1401C
800327
231505
800302/50
231503
234510/50
234905
801002
234906
234924
852531/L
234902
231553
234910

45



/'

KOLVER

e cany aulatioe

EXPLODED VIEW KDS-PL30ANG:

Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style

MATERIALE

Zeljko B. 20/04/2021
Leliko B. 04/07/2023

- KDS-PL30-AN G‘

Kolver S.R.L.. — 135030/A
363
148 ) 145
2 I ® 0| oo g
‘Ei ] ol 0000000 Wm@ 1
. I SO d|
D46 fixir)g n;‘gles
“NB5— 1
g CI} > ol@ | | loodloooa w9 s
a . elo|| |BELLeg : .
2 o
'8 ~
| TRE——]
@| @ o o
Rl retn
a ®o| |eges
==

Vers. 250122 46



SPARE PARTS KDS-PL30ANG:

A

WOLVER

Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style

Pos.

© 00 0 & Ul = W N =

W W W W W W NDNDNDNDNDNDNDNDNDN P e e e d el pd pd
Ul = W N = O O 0N Ul v W N = O WO O NS UL i W N = O

Vers. 250122

Description

RING 17mm
TRANSDUCER BEARING
SCREW 8.8 M4X16
TRANSDUCER

JOINT SHAFT
MOTOR+REDUCTION GEARS
ENCODER CLAMP
SCREW M2X4

SCREW M1.6X6
ENCODER

ENCODER WIRING
SENSOR

BOARD

SCREW M3X10

WASHER

MALE CONNECTOR M16 10 PIN
BOARD SUPPORT
SCREW M3X5

SCREW M2,5X8 TX8

ANG HD20 3/8”

RING SUPPORT

SCREW M4X12

BODY (REDUCTION GEARS)
SCREW M3X6 TX

BUSH KDS PL20

PCB FLEX LED

BODY (BOARD)

LEVER SPRING

LEVER

MAGNET

SCREW M3X10 TX10
LEFT ANG HOUSING
RIGHT ANG HOUSING
REVERSE

LED GUIDE

R R R R NR, R R NNR R R RNNR SRR RN RS
-
<«

—_
(a)

S U U S W ) W J S5 W VA GG W U W Y

Code

234920
234922
240020
234903/E
234904
231609/20
234530/S
801004
872473
231528/3
231536
231534
852528
231530
800041
201667
231523
872444
872478
010157
010173
231507
234900
801002
234924
852531/L
234902
221061
234930-LV
231540
231539
234930/ANG/SX
234930/ANG/DX
231535
231553

47



/'

oLy
EXPLODED VIEW KDS-PL45ANG:
Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style
Zel|ko B. oouzon
e W ; Zeljko B. 04/07/2023 ’KDS‘PLUTO45ANG

Kolver SR.L.  ~ 135045/A =

Vers. 250122 N



KOLVER
7o sagy mlatioe

o =
=
S [0t
N
S | oot
S | 0

J
<
\O 0
e | e
®
)

ad

D

154,7

134.7

[E]%)
=

N— 7

NSRRIV
HHQN

UNENININY
UNESENINY
NN
NN
D%

[24%)

49

ld
@oﬂ;

®| O

8y @

RAZARSN)

@® O

D @@

SP

@40

Sl

ve

d

D @ e

D

49

Vers. 250122



SPARE PARTS KDS-PL45ANG:

Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style

Pos.

O© O 3 & Ul = W N =

W W W W W W W NN DNDNDNDNDNDNDNDNDN Mo e e e e pd d el
S Ul = W N = O O 0N UL b WIN = O WO W NS U b= WIN = Oo

Vers. 250122

Description

RING 20mm
TRANSDUCER BEARING
SCREW M5X16
TRANSDUCER

JOINT SHAFT
MOTOR+REDUCTION GEARS
ENCODER CLAMP
SCREW M2X4

SCREW M1.6X6
ENCODER

ENCODER WIRING
SENSOR

BOARD

SCREW M3X10

WASHER

MALE CONNECTOR M16 10 PIN
BOARD SUPPORT
SCREW M3X5

SCREW M2.5X8 TX8

ANG HD21

SUPPORT RING

SCREW M5X10

BODY (REDUCTION GEARS)
SCREW M3X6 TX

JOINT

BUSH KDS

PCB FLEX LED

BODY (BOARD)

LEVER

LEVER SPRING
MAGNET

SCREW M3X10 TX10
LEFT ANG HOUSING
RIGHT ANG HOUSING
REVERSE

LED GUIDE

Qty

=R = R N R R R NN R R R R NN R =R R RN

—_
=

N N R N T e S S SO N Y

A

WOLVER

Code

234921
231533
234588
234907/E
234908
231609/30M
234530/S
801004
872473
231528/3
231536
231534
852528
231530
800041
201667
231523
872444
872478
010158
010176
231503
234905
801002
234906
234924
852531/L
234902
234930-LV
221061
231540
231539
234930/ANG/SX
234930/ANG/DX
231535
231553

50



/'

gl
EXPLODED VIEW KDS-PL70ANG:
Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style
;‘;;jko B. N 20/0:;202] o
; Zeliko B. 04/07/2023 'KDS—PLUTO7OANG

Kolver SRL.  ~135070/A =

154,7 313
134,7 165 5
CT oo 7577
© “ o |
D @ O O O §§§§ H.p
@40
AR U e j@ﬁéooy?
q D @ e 000@22% ]l] \g
3 . @0 &@‘QOQQ
I ) - .
kst 3 . . } .
l I @O\U (} sSssSssS
A S VVIVIT
-‘ q D ® © @J ————
: D @ O 0022000

Vers. 250122 }



SPARE PARTS KDS-PL70ANG:

Note: ask Kolver for the corresponding documents for 2022 discontinued S/R button style

Pos.

O© O 3 & Ul = W N =

W W W W W W W NN DNDNDNDNDNDNDNDNDN Mo e e e e pd d el
S Ul = W N = O O 0N UL b WIN = O WO W NS U b= WIN = Oo

Vers. 250122

Description

RING 20mm
TRANSDUCER BEARING
SCREW M5X16
TRANSDUCER

JOINT SHAFT
MOTOR+REDUCTION GEARS
ENCODER CLAMP
SCREW M2X4

SCREW M1.6X6
ENCODER

ENCODER WIRING
SENSOR

BOARD

SCREW M3X10

WASHER

MALE CONNECTOR M16 10 PIN
BOARD SUPPORT
SCREW M3X5

SCREW M2.5X8 TX8

ANG HD22

SUPPORT RING

SCREW M5X10

BODY (REDUCTION GEARS)
SCREW M3X6 TX

JOINT

BUSH KDS

PCB FLEX LED

BODY (BOARD)

LEVER

LEVER SPRING
MAGNET

SCREW M3X10 TX10
LEFT ANG HOUSING
RIGHT ANG HOUSING
REVERSE

LED GUIDE

Qty

— R R R N R R R R NRRRPRRNDNNNRRARRRHBSDNDR

—_
=

N N R N T e S S SO N Y

A

WOLVER

Code

234921
231533
234588
234907/E
234908
231609/50M
234530/S
801004
872473
231528/3
231536
231534
852528
231530
800041
201667
231523
872444
872478
010159
010176
231503
234905
801002
234906
234924
852531/L
234902
234930-LV
221061
231540
231539
234930/ANG/SX
234930/ANG/DX
231535
231553

52



GUARANTEE

This KOLVER product is guaranteed against defective workmanship or materials, for a
maximum period of 12 months following the date of purchase from KOLVER, provided
that its usage is limited to single shift operation throughout that period. If the usage rate
exceeds of single shift operation, the guarantee period shall be reduced on a prorata basis.
If, during the guarantee period, the product appears to be defective in workmanship or
materials, it should be returned to KOLVER or its distributors, transport prepaied, together
with a short description of the alleged defect. KOLVER shall, at its sole discretion, arrange
to repair or replace free of charge such items.

This guarantee does not cover repair or replacement required as a consequence of products
which have been abused, misused or modified, or which have been repaired using not
original KOLVER spare parts or by not authorized service personnel.

KOLVER accepts no claim for labour or other expenditure made upon defective products.
Any direct, incidental or consequential damages whatsoever arising from any defect are
expressly excluded.

This guarantee replaces all other guarantees, or conditions, expressed or implied, regarding
the quality, the marketability or the fitness for any particular purpose.

No one, whether an agent, servant or employee of KOLVER, is authorized to add to or
modify the terms of this limited guarantee in any way. However it’s possible to extend the
warranty with an extra cost. Further information at kolver@kolver.it.

Vers. 250122 53



